
 
Transmittal Cover Sheet

 

Trans-Marshall_FinalReport20140731.docx 

5405 Cypress Center Drive, Suite 250 

Tampa, FL 33609 

 

T: 813.371.9400 

F: 813.371.9399 

 

To: Mr. Steven Marshall, P.E. 

Project Manager 

City of St. Petersburg 

One Fourth Street North 

St. Petersburg, FL 33701-3804 

Date:  7/31/2014 Transmittal No.:  2 

Project No.:  145682 Task No.:        

Project Title:  SWWRF Capacity and Liquid Treatment 

Project 

From: Todd Bosso, P.E. Contract No.:  12-03-BC/W 

We are sending the following item(s): Sent via: 

 Shop Drawings 

 Plans  

 Change Order 

 Prints 

 Samples 

 Specifications 

 E-Mail 

 Fed Ex 

 UPS 

 U.S. Mail 

 Courier 

 Hand Carried 

 Report  Overnite Express        
[...]
Appendix A:  Wet Weather Flow Analysis .................................................................................................... A 

Appendix B:  EnviroSim St. Petersburg SWWRF Process Investigation .................................................... B 

Appendix C:  Aeration Calculations ............................................................................................................. C 

 

  



SWWRF - WW and Liquid Process Capacity Assessment Table of Contents

 

 

iv 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
145682-SWWRF_FINALProcCapAssess-20140730.docx 

List of Figures 

Figure 2-1.  Aerial View of the Existing Facilities at the SWWRF ............................................................2-2 

Figure 2-2.  Simplified Existing Process Flow Diagram for the SWWRF ................................................2-3 

Figure 2-3.  Proposed New Facilities .......................................................................................................2-6 

Figure 3-1.  Historical Hourly Flow Measurements from January 2012 through November 2013 .....3-2 

Figure 3-2.  Historical Relationship between Influent Flow and CBOD5 ................................................3-3 

Figure 3-3.  Historical relationship between influent flow and TSS .......................................................3-4 

Figure 4-1.  Effluent Inorganic Nitrogen Species during Stress Testing of the Reactors .....................4-2 

Figure 5-1.  SWWRF Hydraulic Profile after Biosolids to Energy Project Improvements ......................5-3 

Figure 6-1. Step-Feed/Biological Contact Configuration for Wet Weather Control ..............................6-1 

 

 

List of Tables 

Table 2-1.  Summary of Existing Unit Processes at the SWWRF ............................................................2-4 

Table 2-2.  SWWRF Effluent Quality Standards for Reuse and Land Application .................................2-7 

Table 2-3.  SWWRF Effluent Quality Standards for Deep Well Injection ...............................................2-7 

Table 3-1.  Historical Flow Data (Combined Flow from SWWRF and AWWRF) ......................................3-1 

Table 3-2.  Flow Peaking Factors (Combined Flow from SWWRF and AWWRF) ...................................3-2 

Table 3-3.  Wet Weather Basis of Design ................................................................................................3-5 

Table 4-1.  Influent Wastewater Fractions Adopted for BioWin Modeling .............................................4-1 

Table 6-1.  Estimated Mixed Liquor Concentration Profile in Reactors during Wet Weather  

Conditions ...........................................................................................................................................6-2 

Table 6-2.  Estimated Aeration Demands ...............................................................................................6-2 

Table 6-3.  Secondary Clarifier Characteristics .......................................................................................6-3 

Table 6-4.  Secondary Clarifier Capacity Assessment Results ...............................................................6-3 

Table 6-5.  Summary of Options to Handle Wet Weather Conditions at the SWWRF ...........................6-5 

  



SWWRF - WW and Liquid Process Capacity Assessment Table of Contents

 

 

v 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
145682-SWWRF_FINALProcCapAssess-20140730.docx 

List of Abbreviations 

 

˚C degrees Celsius 

˚F degrees Fahrenheit 

2Dc two-dimensional secondary clarifier hydrodynamic model 

AADF annual average daily flow 

AOR actual oxygen rate 

AWWRF Albert Whitted Water Reclamation Facility 

BC Brown and Caldwell 

BFP belt filter press 

CBOD5 carbonaceous biochemical oxygen demand, 5 days 

CCB chlorine contact basin 

CCT chlorine contact tanks 

CFD computational fluid dynamics 

COD total chemical oxygen demand 

CT contact time 

DO dissolved oxygen 

ESS effluent suspended solids 

FDEP Florida Department of Environmental Protection 

ffCOD floc and filtered chemical oxygen demand 

FOG fats, oils and grease 

ft feet 

g/L grams per liter 

GBT gravity belt thickener 

gpd  gallons per day  

gph  gallons per hour 

gpm gallons per minute 

HLR hydraulic loading rate 

ISS inorganic suspended solids 

k sludge-specific settling parameter 

KA floc aggregation rate coefficient 

KB floc break-up rate coefficient 

lb/d pound per day 

MDF maximum daily flow 

MG million of gallons 

mg/L milligrams per liter 

MGD million of gallons per day  

mL/g milliliter per gram 

MLSS mixed liquor suspended solids 

MMF maximum month flow 

MOP manuals of practice 



SWWRF - WW and Liquid Process Capacity Assessment Table of Contents

 

 

vi 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
145682-SWWRF_FINALProcCapAssess-20140730.docx 

n/a not applicable 

NEWRF Northeast Water Reclamation Facility 

NH3-N ammonia as nitrogen 

NH4 ammonium ion 

NO2-N nitrite as nitrogen 

NO3-N nitrate as nitrogen 

NWWRF Northwest Water Reclamation Facility 

pCOD particulate chemical oxygen demand 

PDR Preliminary Design Report 

PHF peak hour flow 

PO4-P Phosphate 

pph pounds per hour 

RAS return activated sludge 

SBD sludge blanket depth 

SCFM standard cubic feet per minute 

sCOD soluble chemical oxygen demand 

SLR solids loading rate 

SOR surface overflow rate 

SOTE standard oxygen transfer efficiency 

SRT solids retention time 

sTKN soluble total kjeldahl nitrogen 

sTP soluble total phosphorus 

SVI sludge volume index 

SWD side water depth 

SWWRF Southwest Water Reclamation Facility 

TKN total kjeldahl nitrogen 

TN total nitrogen 

TP total phosphorus 

TSS total suspended solids 

Vo initial reference settling velocity 

VS average volatile solids 

Vs interface settling velocity 

VSS volatile suspended solids 

WAS waste activated sludge 

WRF water reclamation facility 

 



 

 

 

1-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
145682-SWWRF_FINALProcCapAssess-20140730.docx 

Section 1 

Introduction 

The Southwest Water Reclamation Facility (SWWRF) is one of the four water reclamation facilities 

owned and operated by the City of St. Petersburg (City). The facility is permitted to treat an annual 

average daily flow (AADF) of 20 million gallons per day (MGD) of wastewater generated in the 

southwest section of the City. Final effluent at the SWWRF is distributed in the City's reclaimed water 

system or disposed through deep injection wells located on the plant property. 

The City is currently preparing to decommission Albert Whitted Water Reclamation Facility (AWWRF) 

from service and to divert the associated wastewater generated in the southeast section of the City 

to the SWWRF. The plans include converting the AWWRF to a pump station and to divert all of its 

wastewater to the SWWRF for treatment and disposal. In addition, it is planned to build new sludge 

process units to handle the solids originated from both Northeast (NEWRF) and Northwest (NWWRF) 

Facilities at the SWWRF. As an effort to be proactive and to plan for future needs, the City desired to 

investigate the peak wet weather treatment capacity of the SWWRF and to determine possible 

hydraulic and process limitations that could restrict the facility for handling the additional flows and 

pollutant loadings generated from the AWWRF’s service area and the waste activated sludge from 

NEWRF and NWWRF during abnormal events. 

1.1 Scope 

A scope of work was developed by Brown and Caldwell (BC) and approved by the City with the 

objective of establishing the maximum treatment capacity for the SWWRF to meet the existing 

effluent requirements including the flows and pollutant loadings from the AWWRF. In addition, the 

scope of work included planning level recommendations to eliminate hydraulic and treatment 

process bottlenecks at the SWWRF to handle the projected peak wet weather influent flow of 69 

MGD. A combination of historical data analysis, hydraulic and process (BioWin™ and computational 

fluid dynamic, CFD) modeling were used to assess the treatment capacity of the processing units at 

the SWWRF. 

1.2 Approach 

The treatment process assessment of the SWWRF proceeded in several phases to provide a 

systematic approach to determine possible treatment limitations at the SWWRF. Unit process 

simulations were conducted to represent expected operating conditions. Field and laboratory testing 

were conducted collaboratively with City staff to ensure that the process models could replicate 

existing and future operating conditions for the SWWRF. The following activities were conducted as 

part of the plan: 

• Extensive analysis of historical operation data from 2007 through 2013. 

• Special sampling campaign conducted during August-November 2011 to determine the influent 

wastewater characteristics. 

• Field tests conducted in 2011 to evaluate the impact of additional loads and solids that would 

be diverted to the SWWRF. 

• Evaluation of biological processes and development of simulation models. 



SWWRF - WW and Liquid Process Capacity Assessment Section 1

 

 

1-2 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
145682-SWWRF_FINALProcCapAssess-20140730.docx 

• Evaluation and stress testing of secondary clarifiers conducted in 2011 to determine existing 

process capacity. 

• Development, calibration and validation of the secondary clarifier CFD models in 2011. 

• Second special sampling campaign conducted in August 2013 to document the performance of 

the biological reactors at the SWWRF at the low dissolved oxygen (DO) operating conditions. 

• Extensive field and batch test experiments conducted by EnviroSim Ltd. (a sub-consultant to BC) 

in March 2014 to understand the nitrogen and phosphorus removal pathways at the low DO 

conditions. 

1.3 Objectives 

The objectives of the treatment process assessment included the following components: 

1. Establish the existing wet weather treatment capacity for the SWWRF to meet the existing 

effluent requirements.  

2. Determine the capacity beyond current flow and pollutant loadings to accommodate future 

conditions. 

3. List planning level improvements and/or operational strategies needed to increase the capacity 

of the SWWRF to handle the future projected wet weather flows.  

 



 

 

 

2-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
145682-SWWRF_FINALProcCapAssess-20140730.docx 

Section 2 

Processes 

2.1 General Overview of Existing Facilities 

The SWWRF is located at 3800 54th Avenue South. Originally constructed in the 1950s as a primary 

treatment plant, the facility has undergone major expansions and upgrades over the last 60 years. 

Today, the SWWRF provides preliminary treatment, secondary treatment, effluent filtration, and 

disinfection. Final effluent is distributed as reclaimed water to a public access urban reuse irrigation 

system and to Eckerd College for its use as cooling water. Deep-well injection is used as the backup 

effluent disposal method. 

In general, the existing liquid treatment facilities at the SWWRF include influent screening; grit 

removal; activated sludge process and secondary clarification; deep bed filtration; and disinfection 

with sodium hypochlorite. The plant is permitted for an AADF of 20 MGD. The plant recently 

underwent a re-permitting process where aeration basin modifications were performed which 

allowed the plant to decommission the old plant while maintaining its 20-MGD AADF permitted 

capacity.  

Residuals treatment currently includes gravity belt thickening, anaerobic digestion, and dewatering 

by belt filter presses. Residuals had historically been treated to Class B standards and land applied 

by a contract hauler.  

Figure 2-1 provides an aerial view of the existing SWWRF with the major process units identified. 

Figure 2-2 provides a simplified process flow schematic for the existing treatment facility. Table 2-1 

provides a summary of the design data for the major existing unit processes at the treatment facility. 

The existing facilities are grouped into the following categories and discussed in detail in the report 

titled City of St. Petersburg’s Southwest Water Reclamation Facility Treatment Process and Hydraulic 

Evaluation Capacity prepared by BC and submitted on March 28, 2013. 

• Preliminary Treatment 

• Secondary Treatment Facilities 

• Filtration Facilities 

• Disinfection Facilities 

• Effluent Storage and Disposal Facilities 

• Residuals Processing Facilities



SWWRF - WW and Liquid Process Capacity Assessment Section 2

 

 

 

2-2 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
145682-SWWRF_FINALProcCapAssess-20140730.docx 

 

Figure 2-1.  Aerial View of the Existing Facilities at the SWWRF  



SWWRF - WW and Liquid Process Capacity Assessment Section 2

 

 

2-3 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
145682-SWWRF_FINALProcCapAssess-20140730.docx 

 

Figure 2-2.  Simplified Existing Process Flow Diagram for the SWWRF 

 



SWWRF - WW and Liquid Process Capacity Assessment Section 2

 

 

 

2-4 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
145682-SWWRF_FINALProcCapAssess-20140730.docx 

Table 2-1.  Summary of Existing Unit Processes at the SWWRF 

 Parameter Unit Value Notes 

 

Preliminary Treatment  
 

Mechanical Screens 
Coarse Screens Number 2 Located in the influent wet well. 

Fine Screens Number 2 Located in the headworks structure. 

Influent Pumping 
Submersible Pumps Number 4  

Horsepower HP 150  

Grit Removal Low Energy Centrifugal Number 2  

 

Secondary Treatment  
 

 
Aeration Basins 

Old Plant 

Number of Basins -- 2 Circular 

Dimensions (diameter x depth) ft 65 x 13  

Total Reactor Volume MG 0.65  

New Plant 

Number of Basins -- 2 Rectangular 

Dimensions (L x W x D) ft 268 x 67 x 15  

Total Reactor Volume MG 4.03  

 
Secondary Clarifiers 

Old Plant 

Number -- 2 Circular 

Diameter  ft 65  

Side Water Depth (SWD) ft 13  

Total Clarifier Volume MG 0.64  

New Plant 

Number -- 3 Circular 

Diameter  ft 135  

Side Water Depth (SWD) ft 12 (#1 &#2) – 15 (#3) 
Old clarifiers and the new clarifier 
have different SWD. 

Total Clarifier Volume MG 3.85  

RAS Pump Capacity GPM 3 pumps at 4,200  

 

Secondary Effluent 
 

Deep Bed Filtration 

Number of Filters -- 4  

Dimensions (L x W x D)  ft 38 x 37 x 9  

Total Filter Area ft2 5,624  

Disinfection 

Number of CCT’s  2 Uses liquid sodium hypochlorite. 

Dimensions (L x W x D)  ft 88 x 103 x 7  

Total Volume ft3 126,896  

Reclaimed Water Storage 
Number of Tanks -- 2  

Volume MG 5, 10  

Effluent Pumping 
Pumps Number 5  

Capacity MGD 39.6  

Deep Wells Capacity MGD 27  

 

 



SWWRF - WW and Liquid Process Capacity Assessment Section 2

 

 

2-5 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
145682-SWWRF_FINALProcCapAssess-20140730.docx 

Table 2-1.  Summary of Existing Unit Processes at the SWWRF 

 Parameter Unit Value Notes 

Solids Handling Processes 

Sludge Holding Tank 
Number of Tanks -- 1  

Volume Gal 110,000  

Gravity Belt Thickener 
Number of Units -- 1  

Size M 2 Belt width (currently not operating) 

Anaerobic Digestion 

Number of Tanks -- 3 Currently not operating 

Diameter Ft 100  

Side Water Depth ft 22.5 At high level 

Volume MG/each 1.3  

Belt Filter Press 
Number of Units -- 2  

Size m 2 Belt width 

2.2 General Overview of New Facilities 
[...]
2013 offers higher combined flow peaking factors than the 2012 data and therefore, they were assumed for 

this analysis. The maximum peak hour flow peaking factor for this period is 3.41. 

 

Figure 1.  Historical hourly flow measurements from January 2012 through November 2013 

 

 

Table 1.  Analysis of Historical Flow Data 

Condition 
AWWRF (MGD) SWWRF (MGD) Combined Flows (MGD) 

2012 2013 2012 2013 2012 2013 

Annual Average 6.30 6.78 10.26 11.02 16.43 17.80 

Maximum Month  8.76 10.13 16.18 17.83 23.70 27.89 

Maximum Day 17.98 18.80 29.80 28.02 47.78 46.82 

Peak Hour 22.49 25.84 35.10 34.88 54.25 60.72 

 

0

10

20

30

40

50

60

70

F
lo

w
 (

M
G

D
)

Date

Albert Whitted Southwest TOTAL



Wet Weather Flow Projections 

 

 

3 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the beginning of this document. 
1456827FlowProjectionDraftTM.docx 

 

Figure 2.  Historical average combined dry$weather diurnal flows for weekdays and weekend days 

 

 

Figure 3.  Historical combined wet weather flow from January 2012 through November 2013 

0

2

4

6

8

10

12

14

16

18

20

0:00 4:00 8:00 12:00 16:00 20:00 0:00

F
lo

w
 (

M
G

D
)

Time (hours)

Weekday

Weekend

0

5

10

15

20

25

30

35

40

45

50

01/01/12 01/05/12 01/09/12 01/01/13 01/05/13 01/09/13

F
lo

w
 (

m
g

d
)

Date (dd/mm/yy)



Wet Weather Flow Projections 

 

 

4 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the beginning of this document. 
1456827FlowProjectionDraftTM.docx 

 

Table 2.  Summary of Flow Peaking Factors 

Condition 
AWWRF SWWRF Combined Flows 

2012 2013 2012 2013 2012 2013 

MMF/AADF  1.39 1.49 1.58 1.62 1.44 1.57 

MDF/AADF 2.85 2.77 2.91 2.54 2.91 2.63 

PHF/AADF 3.57 3.81 3.42 3.16 3.30 3.41 

 

Section 3: Flow Projections 
Historical hourly flow data from 2012 through 2013 was reviewed to establish the projected combined flows 

to the SWWRF. The same approach used in the PDR was adopted for wastewater flow projections. BC 

recommends 0.4% increase in average yearly wastewater flow to be used for the design year (2035). Table 3 

summarizes wastewater flow projections. 

 

Table 3.  WRF Wastewater Flow Projections 

Condition 
Wastewater Flows MGD 

SWWRF AWWRF Combined 

2012 10.26 6.30 16.43 

2013 11.23 6.78 17.80 

2015 11.32 6.83 17.94 

2020 11.55 6.97 18.30 

2025 11.78 7.11 18.67 

2030 12.02 7.26 19.05 

2035 12.26 7.40 19.43 

Recommended Design Flow 20.00 

 

The current combined AADF generated in the southeast and southwest service areas averages 17 MGD and 

the SWWRF is currently permitted to treat up to 20 MGD as AADF. The projected wastewater flow for 2035 is 

19.43 MGD. It is recommended to use design flow rate of 20 MGD. Historical daily dry weather diurnal 

peaking factors have ranged from approximately 0.71 to 1.27; hence, under normal circumstances, the 

projected dry weather flow to the SWWRF would range from 14 MGD to 25.5 MGD.  

The historical flow data from 201272013 period has shown a maximum wet weather flow contribution in 

excess of the dry weather flow of approximately 43.2 MGD. Similar wet weather contribution was observed in 

2012 and 2013; hence, it was used for this analysis. Assuming that the maximum dry weather flow and the 

storm flow occur at the same time, the total projected flow to the SWWRF would be 68.7 MGD (25.5 MGD + 

43.2 MGD). This analysis assumes that the collection systems in the southeast and southwest service areas 

are capable of conveying such to the SWWRF.     

As a check, another second method was also used to estimate the projected flows to the SWWRF. This 

method was based simply on using direct flow peaking factors estimated from the historical data. Table 4 

presents a summary of the selected peaking factors based on the historical data. Table 4 also presents the 



Wet Weather Flow Projections 

 

 

5 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the beginning of this document. 
1456827FlowProjectionDraftTM.docx 

projected flow values for the SWWRF. Based on this approach, the maximum combined peak hour flow to 

the facility would be 68.2 MGD which is consistent with the results obtained using the first approach (which 

yielded a peak of 68.7 mgd). 

 

Table 4.  Flow Ratios and Projected Flow Rates 

Description Ratio Flow Rate (MGD) 

AADF, MGD n/a 20.0 

MMF/AADF 1.57 31.4 

PDF/AADF 2.63 52.6 

PHF/AADF 3.41 68.2 

Minimum Daily Flow: AADF 0.71 14.2 

 

Based on the above analysis, BC recommends that the City use 69 MGD as future peak hourly flow to 

determine the hydraulic and process capacities at the SWWRF.  



SWWRF - WW and Liquid Process Capacity Assessment 

 

 

B 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
145682-SWWRF_FINALProcCapAssess-20140730.docx 

Appendix B:  EnviroSim St. Petersburg SWWRF 
Process Investigation 

 

 



bdimiceli
This page intentionally left blank.



   

   

ST. PETERSBURG 
SOUTHWEST WRF 

PROCESS INVESTIGATION 

TECHNICAL MEMORANDUM 
May 2014 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 
 
 

 

 
114A-175 Longwood Road South 

Hamilton, Ontario 
L8P 0A1 CANADA 

P: (905) 481-2607    F: (905) 481-2610 
www.EnviroSim.com 



1.0 INTRODUCTION   

2  Southwest WRF Process Investigation 

Prepared for: Jose Jimenez, Brown and Caldwell  

Prepared by: Gillian Burger, M.A.Sc., E.I.T. 

Weiwei Du, Ph.D. 

Peter L. Dold, Ph.D. 

Christopher M. Bye, Ph.D., P.Eng.  

Date:  May 14, 2014   

Subject: St. Petersburg Southwest Water Reclamation Facility Process Investigation 

 

1.0 INTRODUCTION 
 

This report describes the testing and analysis that was carried out at the City of St. Petersburg Southwest 
Water Reclamation Facility (WRF) to assess the performance of nitrification, denitrification and biological 
phosphorus removal. Of particular interest is whether shortcut nitritation-denitritation (nitrite-shunt) is 
contributing to nitrogen removal in the plant. Furthermore, focus is placed on the biological phosphorus 
removal process, which is working well despite the low dissolved oxygen in the aerated zones.  
 
The traditional biological nitrogen removal process employed in wastewater treatment plants (WWTPs) 
involves the autotrophic oxidation of ammonium (NH4+) to nitrate (NO3-) (nitrification) and subsequent 
heterotrophic reduction to nitrogen gas (N2) with an organic carbon source (denitrification). Nitrite (NO2-) 
is an intermediate in both nitrification and denitrification. Therefore, if nitrification is stopped at NO2- 
(nitritation - NH4+ conversion to NO2-), then denitritation from NO2- to N2 can be achieved. The coupled 
process is known as nitritation-denitritation or nitrite-shunt. Nitrite-shunt may yield a reduction in aeration 
of up to 25% (if an external carbon source was required for denitrification) and a reduction in COD 
requirements of up to 40% when compared to conventional nitrification-denitrification. Implementing 
nitrite-shunt requires repression of the nitrite oxidizing bacteria (NOB; those that oxidize NO2- to NO3-) 
while retaining activity of the NH3 oxidizing bacteria (AOB; those that oxidize NH4+ to NO2-).  
 
The means for operating in the nitrite-shunt mode often is presented as a process control approach based 
on manipulating kinetics. It is suggested that the activated sludge reactors are operated at a relatively low 
SRT and under conditions such that NOBs are washed out, but not the AOBs. The SRT is targeted such 
that [µ = growth rate; b = decay rate; fA = aerated mass fraction]: 

1
𝑓!. 𝜇!"# − 𝑏!"#

< 𝑆𝑅𝑇 <
1

𝑓!. 𝜇!"# − 𝑏!"#
 

 
Many factors impact the kinetics, often in an interactive manner; these include DO concentration, 
temperature, free ammonia (FA) and free nitrous acid (FNA) concentrations, pH, and so on. In sidestream 
applications (e.g. centrate treatment with high ammonia) several of these factors can be harnessed to 
achieve washout of NOBs with sustained growth of AOBs. That satisfies the nitritation part of nitrite-
shunt. [In suspended growth sidestream systems carbon addition is required for denitritation and this 
usually happens in a separate reactor or during an unaerated phase of operation]. In mainstream treatment 
not all of the factors are available for manipulation, and process control to achieve nitrite-shunt has both a 
kinetic and a stoichiometric component. For example, operating all (or perhaps part) of the aerated stage at 
low DO conditions may cause ordinary heterotrophic organisms (OHOs) to utilize NO2- generated by 
AOBs as an electron acceptor for growth on influent substrate; i.e. denitritation. In this situation the 
stoichiometric yield of NOBs is reduced because not all of the NO2- is converted to NO3-. This operating 



  1.0 INTRODUCTION 

Technical Memo Issued: May 2014  3 

mode promotes simultaneous nitritation-denitritation, which works to repress NOB generation and may 
lead to complete NOB washout. An objective in this study was to assess the degree of NOB washout at 
the Southwest WRF. 
 
As an aside, usually the quoted advantages of achieving NOB washout and nitrite-shunt are two-fold: (a) 
reduced aeration demand (because NO2- is not oxidized to NO3-), and (b) reduced carbon requirements 
(because we remove the step of OHOs reducing NO3- to NO2-). In sidestream systems both those benefits 
should be attained because there is external carbon addition. However, in mainstream treatment it is a 
moot point whether nitrite-shunt is a substantial benefit; this depends largely on influent COD:N ratio. 
Consider the case where the COD:N is high, and there is sufficient COD available for converting either 
NO3- or NO2- to nitrogen gas. The oxygen requirement for NOBs to convert NO2- to NO3- is 1.14 
mgO/mgN. However, the oxygen credit for denitrifying NO3- to NO2- is 1.14 mgO/mgN which exactly 
offsets the demand. The dual benefits of nitrite-shunt only become important if there is a COD limitation.  
This is less of a factor at the Southwest WRF currently because raw influent wastewater is treated rather 
than primary effluent; COD:N decreases across primary settlers. Nevertheless, operating at low DO 
typically implies reduced aeration energy costs.     
 
The Southwest Water Reclamation Facility is owned and operated by the City of St. Petersburg, Florida. 
The facility is permitted to treat an annual average daily wastewater flow of 75,000 m3/day from the 
southwest section of the City. Current flow is approximately 30,000 m3/day (8 mgd). Final effluent is 
distributed in the City's reclaimed water system or disposed through deep injection wells located on the 
plant property. Figure 1 presents a schematic flow diagram for the facility that includes screening, grit 
removal, activated sludge process, secondary clarification, deep-bed filtration, and disinfection. Residuals 
treatment includes gravity belt thickening, anaerobic digestion, and dewatering by belt filter presses. 

 
FIGURE 1:  PROCESS FLOW DIAGRAM FOR THE SOUTHWEST WRF. 

 
The biological process at the Southwest WRF is an activated sludge system configured as an A/O process. 
The system currently operates at total and aerobic solids retention times (SRT) of approximately 5 days 
and 3.5 days, respectively. No supplemental carbon or chemicals are added for nutrient removal or pH 
control. The biological process is operated with a simple control strategy whereby the average dissolved 
oxygen (DO) in the reactors is low, with a gradient from approximately 0.4 mg/L at the front end of the 
aeration zone decreasing to approximately 0.1 mg/L at the back end. This operating mode achieves 
significant nitrogen removal with low NH4+, NO2- and NO3- in the effluent. These effluent parameters are 
monitored regularly at the treatment plant and used as indicators to change SRT and DO setpoints. Table 
1 presents a summary of the control strategy implemented at the Southwest WRF. The wastewater 
temperature ranges from 25 to 30°C. 
 

GBT

BFP

Screening Grit	
  
Removal

Biological	
  Reactors
Secondary	
  
Clarification

Tertiary	
  
Filtration

Anaerobic	
  
Digestion

Sidestream	
  Return



1.0 INTRODUCTION   

4  Southwest WRF Process Investigation 

TABLE 1:  SUMMARY OF PROCESS CONTROL STRATEGY AT THE SOUTHWEST 
PLANT 

Control 
Parameter Condition Action 

NH4
+ Control 

NH4
+ lower than 1 mg N/L 

Reduce SRT to limit NH4
+ removal and keep 

the average DO to a minimum value of 0.1 
mg/L. 

NH4
+ higher than 3 mg N/L 

Increase SRT to improve NH4
+ removal and 

keep DO to a minimum value of 0.1 mg/L. If 
SRT approaches 5 days, increase the DO to a 
maximum value of 0.3 mg/L until NH4

+ is 
reduced 

NO3
- Control 

NO3
- higher than 1 mg N/L 

Decrease the DO to a minimum value of 0.1 
mg/L and monitor NO2

- accumulation (profile) in 
the aeration basin 

NO3
- lower than 1 mgN/L No action required 

NO2
- Control Monitor effluent NO2

- as surrogate measurement of shunt performance 

 
 
Brown and Caldwell carried out a detailed sampling campaign at the Southwest WRF during 2013. The 
average measured influent COD-to-nitrogen ratio (COD:N ratio) was 7:1 and the average measured 
influent COD-to-NH4+ ratio was 10:1. Figure 2 shows the effluent inorganic nitrogen concentrations 
during the first phase of the sampling campaign. The effluent NH4+, NO2- and NO3- averaged 
approximately 1.8, 0.41 and 0.23 mg N/L, respectively. Figure 3 shows the influent and effluent total 
phosphorus (TP) concentrations with averages of 3.5 and 0.5 mg P/L, respectively, indicating good 
biological phosphorus removal even at very low DO conditions. Based on the monthly operating reports 
for the first quarter of 2014, the effluent NH4+, NO2-, NO3- and PO43- averaged 3 mgN/L, 0.4 mgN/L, 0.2 
mgN/L and 0.1 mgP/L, respectively. 
 

 
FIGURE 2:  FINAL EFFLUENT AMMONIA, NITRATE AND NITRITE CONCENTRATIONS. 

 

0

2

4

6

8

10

7/28/13 8/4/13 8/11/13 8/18/13 8/25/13 9/1/13

N
itr
og
en

	
  S
pe

ci
es
,	
  m

g/
L

Ammonia Nitrite Nitrate



  2.0 BACKGROUND ON TESTING 

Technical Memo Issued: May 2014  5 

 
FIGURE 3:  INFLUENT AND FINAL EFFLUENT TOTAL PHOSPHORUS CONCENTRATIONS. 

 

2.0 BACKGROUND ON TESTING 
This section provides further information on the objectives and methodology for the tests that were 
conducted at the St. Petersburg Southwest WRF. These included Specific Nitrification Rate Tests, 
Simultaneous Nitrification-Denitrification Rate Tests, Denitrification Rate Tests, a test to detect the 
presence of Anammox bacteria, and Phosphorus Release-Uptake Tests. 

 

2.1 SPECIFIC NITRIFICATION RATE TEST 
In a Specific Nitrification Rate (SNR) test, a volume of mixed liquor or RAS is collected from a nitrifying 
plant and mixed with a diluent (e.g. treatment plant influent wastewater, primary effluent, etc.). Ammonia 
typically is added to the batch test at the start to set a target initial concentration in the range of 25 to 35 
mgN/L. The batch test is then fully-aerated at a DO concentration of at least 3 mg/L and the production 
of nitrite and nitrate (NOX) is monitored over time (e.g. 4-5 hours). Because the relative change in nitrifier 
population is small over the duration of the test, typically there is a linear response in the nitrogen species. 
Figure 4 shows an example of the response of ammonia-, nitrite-, and nitrate-nitrogen in a fully-aerated 
SNR test. Total inorganic nitrogen (TIN) is also plotted. Linear regression analysis is used to estimate the 
NH3 removal rate (ARR), observed nitrite accumulation rate (NO2AR), nitrate production rate (NO3PR) 
and NOX production rate (NOXPR). Dividing the ARR and NOXPR by the batch volatile suspended solids 
concentration yields the specific NH3 removal rate (SNH3RR) and the specific NOX production rate 
(SNOxPR), as shown in Table 2. It should be noted that the SNH3RR and SNOxPR are different. Hence 